


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 420241 FLANGEBOLT M6X14 BOLT , FLANGE

2 1 420242 TOPSTYKKE COVER COMP ., HEAD

3 1 420243 ANDER@R TUBE,BREATHER

4 1 420244 PAKNING PACKING , HEAD COVER
5 4 420245 FLANGEBOLT M10X80 BOLT , FLANGE

6 1 425513 TANDRJR SPARK PLUGS

7 2 420246 BOLT M8X54 BOLT, STUD, IN.

8 1 420247 PAKNING GASKET , EX.PIPE

9 1 420248 CYLINDER HEAD COMP .,CYLINDER
10 1 420249 PAKNING GASKET , CYLINDER

11 2 420250 PIN 12X20 PIN , DOWEL

12 1 420251 FLANGEBOLT M6X12 BOLT, FLANGE,

13 1 420252 PLADE SHROUD

14 2 420253 STODSTANG BOLT, STUD, INTAKE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420254 KRUMTAPHUS CRANK CASE

2 2 420255 LEJE BEARING , RADIAL BALL
3 1 420256 GEAR WEIGHT,BALANCER

4 1 420257 ARM SHAFT , GOVERNOR ARM
5 1 420258 PAKDASE OIL SEAL

6 1 420259 SKIVE WASHER

7 1 420260 PIN PIN, LOCK

8 2 420261 SKIVE 12x20x2 WASHER

9 2 420262 BUNDPROP BOLT, DRAIN PLUG

10 1 420263 PAKDASE 35X52X7 OIL SEAL

11 1 420264 PLADE PLATE,WINDING

12 1 420265 FLANGEBOLT M6X10 BOLT , FLANGE

13 1 420251 FLANGEBOLT M6X12 BOLT , FLANGE ,

14 1 420266 SAMLESTYKKE CABLE CLEAT

15 1 420267 HOLDER CLIP,WIRE HARNESS

16 1 420268 STATOR 60HZ 40W COIL ASSY .60HZ 40W
17 2 420269 FLANGEBOLT M6X30 BOLT, FLANGE,







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420270 BUNDDAEKSEL CRANK CASE COVER
2 1 420271 REGULATORARM GOVERNOR KIT

3 1 420272 OLIEPIND CAP ASSY.

4 1 420273 PAKNING GASKET, CASE COVER
5 2 420274 PIN 8x12 DOWEL PIN

6 1 420275 LEJE BEARING

7 1 420276 PAKDASE 35x52x7 OIL SEAL

8 1 420277 DAEKSEL CAP ASSY.

9 1 420278 FLANGEBOLT M6X20 BOLT , FLANGE

10 8 420279 FLANGEBOLT M8X40 BOLT , FLANGE

11 1 420280 BUNDSKRUE BOLT,DRAIN PLUG







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420281 STEMPELRING PISTON RING

2 1 420282 STEMPEL PISTON

3 1 420283 KRYDSPIND CROSSHEAD TUBE
4 2 420284 LASERING LOCKING RING

5 1 420285 PEJLSTANG DIP ROD

6 1 420275 LEJE BEARING

7 1 420286 KRUMTAP CRANK

8 1 420287 NOT KEY

9 1 420288 STRIPS STRIP




15




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420289 JUSTERINGSM@TRIK ADJUSTMENT NUT
2 2 420290 MITRIK NUT

3 2 420291 VIPPEARM ROCKING LEVER
4 2 420292 PINBOLT PIN BOLT

5 1 420293 STYREPLADE GUIDE PLATE

6 2 420294 ST@DSTANG PUSH ROD

7 2 420295 STODSTANGSFOD VALVE

8 1 420296 KNASTAKSEL CAMSHAFT

9 2 420297 B@S ROTATOR VALVE
10 4 420298 VENTILLAS VALVE LOCKER
11 2 420299 S/ADE SEAT

12 2 420300 VENTILFJEDER VALVE SPRING
13 1 420301 S/ADE SEAT

14 1 420302 S/EDE SEAT

15 1 420303 UDST@DNINGSVENTIL EXHAUST VALVE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420305 REKYLSTARTER RECOILSTARTER

11 4 420306 FLANGEBOLT M6X8 COLLAR BOLT M6X8
12 1 420307 BLASEHUS CIRCULATOR CASING
13 5 420308 FLANGEBOLT M6X12 COLLAR BOLT M6X12
14 1 420309 REKYLSTARTER KOMPLET RECOILSTARTER







POS

QTY

PARTNUMBER

BESKRIVELSE

DESCRIPTION

420310

DAEKSEL

LID

420251

FLANGEBOLT M6X12

COLLAR BOLT M6X12







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420311 TANDSPOLE COIL ASSY ., IGNITION
2 2 420312 FLANGEBOLT M6X25 BOLT , FLANGE,

3 1 420313 SVINGHJUL FLYWHEEL COMP

4 1 420314 BLASEHJUL FAN COOLING

5 1 420315 STARTERTRISSE PULLEY,STARTER

6 1 420316 MJTRIK M16 NUT SPECIAL

7 1 420317 TZANDINGSLAS OIL FILLER ASSY

8 1 420318 TANDINGSNIGLE SWITCH KEY

9 1 420319 KABELHOLDER LOCATION CABLE CLIP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

3 1 420320 PAKNING PACKING,CARBURETOR

4 1 420321 INSULATOR INSULATOR,CARBURETOR
5 1 420322 PAKNING PACKING , INSULATOR

6 1 420323 KARBURATOR CARBURETOR ASSY

9 1 420324 PAKNING SPACER COMP AIR

CLEANER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420325 STARTMOTOR 230V STARTER,MOTOR
2 2 420326 SKRUE SCREW,

3 2 420279 FLANGEBOLT M8X40 BOLT , FLANGE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 420327 REGULATOR STANG ROD, GOVERNOR

2 1 420328 FIJEDER SPRING, THROTTLE RETURN

3 1 420329 FJEDER SPRING, GOVERNOR

4 1 420330 PLASTGREB GUM COVER,CONTROL
HANDLE

5 1 420331 SKRUE M5X30 SCREW ,

6 2 420265 FLANGEBOLT M6X10 BOLT , FLANGE

7 1 420332 FLANGEMYJTRIK M6 NUT, FLANGE

8 1 420333 KONTAKT SWITCH ASSY,ENGINE STOP

9 1 420334 SKRUE 4X10 SCREW ,

10 1 420335 KONTROL ARM CONTROL ASSY.

11 1 420332 FLANGEM@TRIK M6 NUT, FLANGE

12 1 420336 ARM ARM, GOVERNOR

13 1 420337 BOLT 6X21 BOLT, QUADRATE HEAD







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420338 FLANGEM@TRIK M6 NUT, FLANGE,

2 1 420339 LUFTFILTERDAKSEL AIR CLEANER ASSY
3 1 420340 CHOKER CHIOKE SET

4 2 420332 FLANGEMYJTRIK M6 NUT, FLANGE

5 1 420341 STRIPS CLIP,WIRE HARNESS
6 1 420342 CHOKE REGULATOR CHOKE LEVER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420343 FLANGEBOLT M8X20 BOLT , FLANGE

2 1 420344 VARMESKJOLD PROTECTOR MUFFLER
COMP.

3 4 420345 FLANGEBOLT M6X14 BOLT , FLANGE

10 1 420352 UDSTZDNING KOMPLET MUFFLER ASSY.







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 420345 FLANGEBOLT M6X14 BOLT , FLANGE

2 1 420353 MONTERINGSBESLAG HOLDER,ELECTRIC BOX
ELSTART BOKS

3 1 420354 MONTERINGSBESLAG TANK HOLDER,FUEL TANK (RIGHT)
HBIRE

4 1 420355 BRAENDSTOFTANK TANK COMP ., FUEL

5 1 420356 MONTERINGSBESLAG TANK HOLDER,FUEL TANK(LEFT)
VENSTRE

6 1 420357 BENZINSTUDS JOINT ASSY. , FUEL TANK

7 1 420358 TANKDAKSEL CAP COMP FUEL FILLER

8 4 420359 FLANGEBOLT M8X20 BOLT , FLANGE

9 4 420345 FLANGEBOLT M6X14 BOLT , FLANGE

10 2 420360 KLIPS CLIP, TUBE

11 1 420361 SLANGE TUBE , FUEL

12 1 420332 FLANGEM@TRIK M6 NUT, FLANGE

13 2 420360 KLIPS CLIP, TUBE

14 1 420362 BRANDSTOFHANE FUEL SWITCH

15 1 420363 HANDTAG FOR BRZANDSTOF [ KNOB FUEL SWITCH

16 1 420364 SKUE M4X18 SCREW

17 1 420365 BAJILE A HANGER

18 1 420366 BRANDSTOFFILTER FILTER , FUEL

19 1 420367 BRANDSTOFSLANGE TUBE , FUEL




Bl




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 3 420345 FLANGEBOLT M6X14 BOLT , FLANGE

2 1 420368 MOTORDAKSEL COVER?ENGINE

3 1 420345 FLANGEBOLT M6X14 BOLT , FLANGE

4 1 420369 FLANGEBOLT M6X16 BOLT , FLANGE

5 2 420338 FLANGEMYJTRIK M6 NUT, FLANGE,

6 1 420370 D/ZAEKSEL FOR TANK REAR SOVER TANK
7 1 420359 FLANGEBOLT M8X20 BOLT , FLANGE

8 1 420369 FLANGEBOLT M6X16 BOLT , FLANGE

9 1 420371 MOTORDAKSEL COVER ENGINE

10 1 420267 HOLDER CLIP,WIRE HARNESS




	1 Cylinder
	1
	2 crankscase
	2
	3 crankcase cover
	3
	4 Piston
	4
	5 Gas adjustment
	side 5
	6 Rekylstarter
	6
	7 Dæksel
	7
	8 Flywheel
	8
	9 KAburaotr
	9
	10 Starter
	10
	11 kontrol
	11
	12 luftfilter
	12
	13 udstødning
	13
	14 Tank
	14
	15 cover
	15



